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FAIE LA YNGR IR B RHECA IR A A

Applicant: Lumi United Technology Co., Ltd

FLAT b TRYNTH R L X B P B AL GE IS 15 &PV A KE 8 #

Address: 8th Floor, JinQi Wisdom Valley, No.1 Tangling Road, Liuxian Ave, Taoyuan Residential
District, Nanshan District, Shenzhen.China

D BRI 5 22 XA = [ A X = F 2R Tk X 2 #:06 =

Test site: 6/F., Building 2, Sanwei Chaxi Industrial Park, Sanwei Community, Hangcheng Street,

Bao'an District, Shenzhen, Guangdong, China

FE M5 2. (Report on the submitted sample(s) said to be):

FE i % FR (Sample Name) : W% M1S /Hub M1S

75 (Model) : HM1S-G01

P A (Brand) : Aqara

il i& F (Manufacturer): RINZ KBRS PR A 7 Lumi United Technology Co., Ltd
PRI L X R T B AL R S S B 1 5 3R 28 KJE 8 %

Hiutik(Address): 8th Floor, JinQi Wisdom Valley, No.1 Tangling Road, Liuxian Ave, Taoyuan

Residential District, Nanshan District, Shenzhen.China

WSeRE H 3 (Sample Received Date):  2020/07/02

W358 ) (Testing Period): 2020/07/02 - 2020/07/15

Wi thisfe:
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MAZ K &
Test Requested: Conclusion
MR 20 2SR, IR A I 302 R B 2 = 2 55 2011/65/EU(ROHS) 5 18 4 & & IE % (EU)

2015/863 1) #E3K, I XRFFAF AL 2 T7 0 1A KRR il P 0TS R, Rk NI B ZIRECK

%R KRk, DBP. BBP. DEHP. DIBP& & HHATE . &

As specified by client, to determine the Pb, Cd, Hg, Cr6+, PBBs, PBDEs, DBP, BBP, DEHP, DIBP Pass

content in the submitted sample in accordance with Directive 2011/65/EU (RoHS) and its

amendment directive (EU) 2015/863 on XRF and Chemical Method.

5 No. | FEdhi#iiR Sample Description
1 ffi=k Plug & @k Metal plug
2 ik A IR Plug white plastic
3 HEERL T White plastic shell
4 IR A, 22 ) Grey screen printing
5 i3k JIEBE Plug base | ¥R 5% White plastic shell
6 b2 Label
7 FLE sk Milky white plastic ring
8 #h5% Shell SR ST White plastic lid
9 (SRR EETS White plastic button
10 SRERE S White inner plastic shell
11 NN ¥4 Silver screw
12 H @2k White plastic buckle
13 SRR SIS White silicone plug
14 K2k Antenna # {8 FPC Black FPC
15 yex/ Tin solder
16 A ity - Copper terminal
17 ENpiis Black inner glue
18 IKELR 7 Gray wire jacket
19 A A Metal braided wire
20 BN 2R Transparent inner wire jacket
21 W\ Horn [SE=RZE ST White plastic terminal
22 BELL Black wire jacket
23 ARER-F,4 Red wire jacket
24 4t Wire core
25 B Black glue
26 yex Tin solder
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27 ET Rivet

28 HEER White connecting piece

29 & B i B Metal shield cover

30 &R 48 Metal frame

31 My Black foam

32 BRI Black vibrating film

33 ey Black glue

34 A P Black press ring

35 B2 Enameled coil

36 Fr o 4% ] Brown paper ring

37 SR IEEL Metal connecting wire

38 I Damper

39 ARG Silver magnet

40 WEsE Silver metal sheet

41 FEBTF R £l JHE Needle RENERER SV Black plastic seat

42 Key switch board holder Er Contact pin

43 SEICTNES Code scanning sticker

44 Tt vk Chip inductor

45 Wt P A Chip diode

46 IC IC A IC body

47 5 51 Tin plated pin

43 I T B P Chip magnet frame inductance

49 i fr 1C Chip IC

50 [SRERER SX A it White plastic micropositioner

51 hEr Contact pin

52 1% LED Transparent LED

53 RN O Black foam ring

54 W =A% Chip triode

55 5 A el Chip crystal oscillator

56 W - 1C Chip IC

57 REZ Antenna | i P Copper ring

58 pedestal (SRR SN White plastic seat

59 ki L BH Chip resistor

60 G Fr HL 2 Chip capacitor

61 M1 PCB R Black PCB board

62 124 Tin solder

63 TR L B AR | 124 Tin solder
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64 Modular circuit | £t PCB H Black PCB board

65 board G R Chip capacitor

66 iy FL U Chip inductor

67 Wi i 1C Chip IC

68 I - BB Chip resistor

69 SRS White sticker

70 I Fr i Chip crystal oscillator

71 LIPS HeayARi4] | Black plastic button

72 Tact Switch & Jm 2 Metal frame

73 B Metal shrapnel

74 R YRR Black plastic seat

75 5| i Pin

76 FL IR 5 A LED Chip LED

77 Power supply board | 4R7 | iy FL U Chip inductor

78 TG Fr HL 2 Chip capacitor

79 T FLA Chip capacitor

80 £t & Needle S8 IR R Black plastic seat

81 holder EGiEan Contact pin

82 U5 IC AfA IC body

83 51 Pin

84 U4 IC AfA IC body

85 5| i Pin

86 U3 IC Ak IC body

87 5| JiE Pin

88 T AR Chip diode

89 W =A% Chip triode

90 IC IC Afk IC body

91 51 Ji Pin

92 FS G 4E Code scanning sticker

93 Wes)g Silver metal sheet

94 S} Tin solder

95 M1 PCB Black PCB board

96 IR HFH Color | AR HIFHAAE | Color ring resistance body

97 ring resistance | | i Pin

98 Y B Y HAEAAR Y capacitor body

99 (capacitance) 514 Pin

100 Wi 5 FL 2 Ceramic capacitance
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101 470UF HiffH | BEAEE Black sleeving

102 Z¥(electrolytic | 487% Aluminum shell

103 capacitor) e 5 3R Black rubber plug
104 5 Ji Pin

105 S Cathode foil

106 RS Anode foil

107 LR 2IG Electrolytic paper
108 47UF Hiff | BEaEE Black sleeving

109 Z (electrolytic | 457% Aluminum shell

110 capacitor) LESENiIE S Black rubber plug
111 ElL] Pin

112 TR Cathode foil

113 IR GH Anode foil

114 AR Electrolytic paper
115 10UF MU | ROEE Black sleeving

116 ( electrolytic L Aluminum shell

117 capacitor) i % Black rubber plug
118 5 Ji Pin

119 Bk 6 Cathode foil

120 RS Anode foil

121 LR AR Electrolytic paper
122 A A pgaiink Yellow tape

123 Transformer s Magnet frame

124 B Enameled wire

125 BRI E 4L | Black plastic skeleton
126 AR 2% Eigiliid s Yellow tape

127 Transformer e Magnet frame

128 —EH 5L Three layer insulation line
129 M s Black sleeving

130 2Rt Wire core

131 BB Transparent sleeving
132 L Enameled wire

133 B RS2 | Black plastic skeleton
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RS B (Test Result):
(MR T5 =M AR T A PR A FRAE LB A)
(Test Method/ Instrument/ MDL and Limit: See Appendix)

)f TIRLE B Test result (mg/kg) i

|\?o. Pb Cd Hg | Cr® | PBBs |PBDEs| DIBP | DBP | BBP | DEHP Conclusion

1 33817* | N.D. | N.D. | 657 N/A | NJA | NA | NA | NA | N/A | &4 Conformity
2 ND. | ND. | ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | ND.* | 8 Conformity
3 ND. | ND. | ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | ND.* | & Conformity
4 ND. | ND. | ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | ND.* | ff& Conformity
5 ND. | ND. | ND. | ND. | ND. | ND. | ND* | ND.* | ND.* | ND.* | & Conformity
6 ND. | ND. | ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | ND.* | & Conformity
7 ND. | ND. | ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | ND.* | & Conformity
8 ND. | ND. | ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | ND.* | & Conformity
9 ND. | ND. | ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | ND.* | 4 Conformity
10 ND. | ND. | ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | ND.* | 4 Conformity
11 ND. | ND. | ND. | ND. | NJA | NJA | NJA | NA | NA | NA | && Conformity
12 ND. | ND. | ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | ND.* | 8 Conformity
13 ND. | ND. | ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | ND.* | 8 Conformity
14 ND. | ND. | ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | ND.* | 8 Conformity
15 ND. | ND. | ND. | ND. | NNA | NJ/A | NJA | NA | N/A | N/A | & Conformity
16 ND. | ND. | ND. 259 N/A | NJA | NA | NA | NA | N/A | A Conformity
17 ND. | ND. | ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | ND.* | & Conformity
18 ND. | ND. | ND. 220 | N.D. | ND. [ ND* | ND.* | ND.* | ND.* | £& Conformity
19 N.D. | ND. | ND. 457 N/A | NJA | NA | NJA | NA | N/A | 4 Conformity
20 ND. | ND. | ND. | ND* | ND. | ND. | ND.* | ND.* | ND.* | ND.* | Z& Conformity
21 ND. | ND. | ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | ND.* | 8 Conformity
22 ND. | ND. | ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | ND.* | 8 Conformity
23 ND. | ND. | ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | ND.* | 4 Conformity
24 ND. | ND. | ND. | ND. | NJA | NJA | NJA | NA | NA | NA | &8 Conformity
25 ND. | ND. | ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | ND.* | 8 Conformity
26 ND. | ND. | ND. | ND. | NJA | NJA | NJA | NA | NA | NA | &8 Conformity
27 ND. | ND. | ND. | ND. | NNA | NJA | NA | NA | N/A | N/A | & Conformity
28 ND. | ND. | ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | ND.* | & Conformity
29 ND. | ND. | ND. | ND* | N/A | NJA | NA | NA | NA | N/A | & Conformity
30 ND. | ND. | ND. | ND* | N/A | NA | NJA | NJA | NA | NA | #%& Conformity
31 ND. | ND. | ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | ND.* | 4 Conformity
32 ND. | ND. | ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | ND.* | 4 Conformity
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i TR R Test result (mg/kg) i
% £R T

No Pb Cd Hg | Cr"™ | PBBs |PBDEs| DIBP | DBP | BBP | DEHP | Conclusion

33 ND. | ND. | ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | ND.* | 8 Conformity
34 ND. | ND. | ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | ND.* | 8 Conformity
35 ND. | ND. | ND. | ND. | NNA | N/A | NA | NA | N/A | N/A | & Conformity
36 ND. | ND. | ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | ND.* | & Conformity
37 ND. | ND. | ND. | ND. | NNA | NJ/A | NA | NA | N/A | N/A | & Conformity
38 ND. | ND. | ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | ND.* | 4 Conformity
39 ND. | ND. | ND. | ND. | NNA | NJA | NJ/A | N/A | NA | NA | %4 Conformity
40 ND. | ND. | ND. | ND*| NA | NA | NJA | NJA | NA | NA | %4 Conformity
41 ND. | ND. | ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | ND.* | 4 Conformity
42 N.D. | ND. | ND. 282 N/A | NA | N/A | NA | NA | N/A | & Conformity
43 ND. | ND. | ND. | ND* | ND. | ND. | ND.* | ND.* | ND.* | ND.* | 8 Conformity
44 ND. | ND. | ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | ND.* | 8 Conformity
45 ND. | ND. | ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | ND.* | 8 Conformity
46 ND. | ND. | ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | ND.* | 8 Conformity
47 ND. | ND. | ND. | ND. | NNA | NJ/A | NA | NA | N/A | N/A | & Conformity
48 ND. | ND. | ND. | ND. | ND. | ND. | ND* | ND.* | ND.* | ND.* | & Conformity
49 ND. | ND. | ND. | ND. | ND. | ND. | ND* | ND.* | ND.* | ND.* | 8 Conformity
50 ND. | ND. | ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | ND.* | 4 Conformity
51 322 N.D. | ND. 310 N/A | NA | NJA | NJA | NA | N/A | &4 Conformity
52 ND. | ND. | ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | ND.* | 4 Conformity
53 ND. | ND. | ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | ND.* | 8 Conformity
54 ND. | ND. | ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | ND.* | 8 Conformity
55 ND. | ND. | ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | ND.* | 4 Conformity
56 ND. | ND. | ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | ND.* | & Conformity
57 ND. | ND. | ND. | 418 N/A | NJA | NA | NA | NA | N/A | &4 Conformity
58 ND. | ND. | ND. | ND* | ND. | ND. | ND.* | ND.* | ND.* | ND.* | 8 Conformity
59 ND. | ND. | ND. | ND. | ND. | ND. | ND* | ND.* | ND.* | ND.* | & Conformity
60 ND. | ND. | ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | ND.* | & Conformity
61 ND. | ND. | ND. | ND. | ND. | ND. | ND* | ND.*¥ | ND.* | ND.* | & Conformity
62 N.D. | ND. | ND. 508 N/A | NJA | NA | NJA | NA | N/A | 4 Conformity
63 ND. | ND. | ND. | ND. | NNA | NJA | NJA | N/A | NA | NA | %4 Conformity
64 ND. | ND. | ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | ND.* | & Conformity
65 ND. | ND. | ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | ND.* | 4 Conformity
66 ND. | ND. | ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | ND.* | & Conformity
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i TR R Test result (mg/kg) i
% £R T

No Pb Cd Hg | Cr"™ | PBBs |PBDEs| DIBP | DBP | BBP | DEHP | Conclusion

67 ND. | ND. | ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | ND.* | 8 Conformity
68 ND. | ND. | ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | ND.* | 8 Conformity
69 ND. | ND. | ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | ND.* | ff& Conformity
70 ND. | ND. | ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | ND.* | & Conformity
71 ND. | ND. | ND. | ND. | ND. | ND. | ND* | ND.* | ND.* | ND.* | & Conformity
72 ND. | ND. | ND. 206 N/A | NJA | NA | NA | NA | N/A | 4 Conformity
73 ND. | ND. | ND. | ND. | NJA | NJA | NJA | NA | NA | N/A | &4 Conformity
74 ND. | ND. | ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | ND.* | & Conformity
75 ND. | ND. | ND. | ND* | N/A | NJA | NJA | NA | NA | NA | & Conformity
76 ND. | ND. | ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | ND.* | 8 Conformity
77 ND. | ND. | ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | ND.* | 8 Conformity
78 ND. | ND. | ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | ND.* | 8 Conformity
79 ND. | ND. | ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | ND.* | 8 Conformity
80 ND. | ND. | ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | ND.* | 8 Conformity
81 ND. | ND. | ND. | ND. | NNA | NJ/A | NA | NA | N/A | N/A | & Conformity
82 ND. | ND. | ND. | ND. | ND. | ND. | ND* | ND.* | ND.* | ND.* | & Conformity
83 ND. | ND. | ND. | ND. | NNA | NJ/A | NA | NA | N/A | N/A | & Conformity
84 ND. | ND. | ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | ND.* | & Conformity
85 ND. | ND. | ND. | 253 N/A | NA | NA | NA | NA | N/A | #&%%& Conformity
86 ND. | ND. | ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | ND.* | 4 Conformity
87 ND. | ND. | ND. | ND. | NJA | NJA | NJA | NA | NA | NA | & Conformity
88 ND. | ND. | ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | ND.* | 8 Conformity
89 N.D. | N.D. | N.D. 580 | N.D. | N.D. | ND.* | ND.* | ND.* | N.D.* | 4 Conformity
90 ND. | ND. | ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | ND.* | & Conformity
91 ND. | ND. | ND. | ND. | NJA | NJA | NJA | NA | NA | NA | &8 Conformity
92 ND. | ND. | ND. | ND. [ ND* | ND.* | ND.* | ND.* | ND.* | ND.* | 8 Conformity
93 ND. | ND. | ND. | ND. | NNA | NJ/A | NA | NA | N/A | N/A | & Conformity
94 ND. | ND. | ND. 387 N/A | NJA | NA | NA | N/A | N/A | & Conformity
95 ND. | ND. | ND. | ND. | ND. | ND. | ND* | ND.*¥ | ND.* | ND.* | & Conformity
96 ND. | ND. | ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | ND.* | 4 Conformity
97 424 N.D. | ND. 368 N/A | NJA | NA | NA | NA | N/A | #&#& Conformity
98 ND. | ND. | ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | ND.* | 4 Conformity
99 ND. | ND. | ND. | ND. | NJA | NJA | NJA | NA | NA | NA | &4 Conformity
100 | ND. | ND. | ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | ND.* | 4 Conformity
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i TR R Test result (mg/kg) i
% £R T

No Pb Cd Hg | Cr"™ | PBBs |PBDEs| DIBP | DBP | BBP | DEHP | Conclusion

101 | ND. | ND. | ND. | 642 | ND. | ND. | ND.* | ND.* | ND.* | ND.* | 8 Conformity
102 | ND. | ND. | ND. | ND. | NA | NJA | NJA | NA | NA | NA | &8 Conformity
103 | ND. | ND. | ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | N.D.* | & & Conformity
104 | N.D. | ND. | ND. 627 N/A | NA | NA | NA | N/A | N/A | & Conformity
105 | ND. | ND. | ND. | ND. | NJA | NJA | NA | N/A | NA | N/A | &F& Conformity
106 | ND. | ND. | ND. | ND. | NJA | NJ/A | NJ/A | NA | NA | N/A | &#& Conformity
107 | ND. | ND. | ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | ND.* | & Conformity
108 | ND. | ND. | ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | ND.* | & Conformity
109 | ND. | ND. | ND. | ND. | NJA | NJA | NJ/A | NA | NA | NA | &4 Conformity
110 | N.D. | N.D. | N.D. 205 | N.D. | ND. | ND.* | ND.* | ND.* | ND.* | 8 Conformity
111 | ND. | ND. | ND. | ND. | NA | NJA | NJA | NA | NA | NA | && Conformity
112 | ND. | ND. | ND. | ND. | NJA | NJA | NJ/A | NA | NA | NA | & Conformity
113 | ND. | ND. | ND. | ND. | NA | NJA | NJA | NA | NA | NA | &8 Conformity
114 | ND. | ND. | ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | ND.* | 8 Conformity
115 | ND. | ND. | ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | N.D.* | & & Conformity
116 | ND. | ND. | ND. | ND. | NJA | NJA | NA | N/A | NA | N/A | &F& Conformity
117 | ND. | ND. | ND. | ND. | ND. | ND. | ND* | ND.* | ND.* | N.D.* | & & Conformity
118 | ND. | ND. | ND. | ND. | NJA | NJA | NJ/A | NA | NA | N/A | &4 Conformity
119 | ND. | ND. | ND. | ND. | NJA | NJA | NJ/A | NA | NA | N/A | &4 Conformity
120 | ND. | ND. | ND. | ND. | NJA | NJA | NJA | NA | NA | NA | &4 Conformity
121 | ND. | ND. | ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | ND.* | 4 Conformity
122 | ND. | ND. | ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | ND.* | 8 Conformity
123 | ND. | ND. | ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | ND.* | 4 Conformity
124 | ND. | ND. | ND. | ND. | NA | NJA | NJA | NA | NA | NA | & Conformity
125 | ND. | ND. | ND. | 420 | ND. | ND. | ND.* | ND.* | ND.* | ND.* | & Conformity
126 | ND. | ND. | ND. | 293 | ND. | ND. | ND.* | ND.* | ND.* | ND.* | 8 Conformity
127 | ND. | ND. | ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | N.D.* | & & Conformity
128 | ND. | ND. | ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | N.D.* | & & Conformity
1290 | ND. | ND. | ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | N.D.* | & & Conformity
130 365 ND. | ND. | ND. | NNA | NA | NJA | NJA | N/A | N/A | #4& Conformity
131 | ND. | ND. | ND. | ND* | ND. | ND. | ND.* | ND.* | ND.* | ND.* | & Conformity
132 | 423 N.D. | ND. | 486 N/A | NJA | NA | NA | NA | N/A | &#& Conformity
133 | ND. | ND. | ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | ND.* | 4 Conformity
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VERE Note:
mg/kg =% 5 5T 5 (milligram per kilogram)
pg/em” =i 54577 JE K (microgram per square centimeter)
N.D.= Kfuth CUNTHERER) (Not Detected (less than method detection limit))
N/A=AIEH (Not applicable)
MDL =75 2% tH FR Method Detection Limit

#4I1 H Exemption
5 Seq. No #4022 Exemption clause | A& Content

W& < A S EARIZHT 4%
Copper alloy containing up to 4% lead by weight

1 6(c)
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1

#%¥E¥ Remark:

- RRORIRE SRR IR TS . AR XSG XX RO LTRE, Cr VIFIZ Rk S NS, 1M
ZRBP R Z IR RS A RIR . hAh, XRFERG R pbE T SRR S LR EEHAR, R EA
PR RS B A ANy, RI-PERE .

*denotes as reported result(s) was (were) performed by wet chemistry method. Others were screened by
XRF. For XRF screening, the result(s) of Cr VI was (were) reported as total chromium and the result(s) of
PBBs and PBDEs was (were) reported as total bromine. Also, the XRF result(s) may be different to the
actual content based on various factors including, but not limit to, sample size, thickness, area, nonuniformity
composition, surface flatness.

- XRF ik SNHESE, BiEE BAE CHiAA XRE S5k & I 4t 45 5 ae i 2 /4t i FH 8 .

BT ARBIEER, 4 XRF Sk B g RA AR, GFEARTEGIRN BE mR. REDEEE.
WA SHONFER G (BB IR &)E. BOE. MRS NREEIE TR, ERAG MRk
HAEE— DR TR B

This XRF Scanning report is for reference purposes only. The applicant shall make its/his/her own judgment as to
whether the information provided in this XRF screening report is sufficient for its/his/her purposes.

The result shown in this XRF scanning report will differ based on various factors, including but not limited to, the
sample size, thickness, area, surface flatness, equipment parameters and matrix effect (e.g. plastic, rubber, metal,
glass, ceramic etc.). Further wet chemical pre-treatment with relevant chemical equipment analysis are required to
obtain quantitative data.

- Boiling-water-extraction /K2 H: (X represents the results of the tested sample / X ARFIIFE i 45 5

Number Colorimetric result (Cr(VI) concentration) Judgement
s LS5 R (B (VIR E) HE
X<0.1pg/em’ Negative [ 1%
2 0.1pg/em’<X<0.13pg/cm’ Uncertainty AN &
X>0.13pg/cm’ Positive ik

. H=
Negative indicates the absence of Cr(VI) on the tested areas concentration is below the limit of quantification.
The coating is considered a non-Cr(VI) based coating. [ 43 B X 5 A S8 & =K T e 2R, AE%E
AAEAEIS T
Uncertainty indicates the absence of Cr(VI) on the tested areas unavoidable coating variations may influence the
determination. AMiff e 2 I DX I 2 7N 4 B O AN AT 3 S AR A o 45 R e, BRI E 45
Positive indicates the presence of Cr(VI) on the tested areas concentration is above the limit of quantification and the
statistical margin of error. The sample coating is considered to contain Cr(VI). FH4:3 MR X I 4 750 855 &
TTEEWRR, WEWEREEH N
Storage conditions and production date of the tested sample are unavailable and thus result of Cr(VI) represent status
of the sample at the time of testing. FH T AR FIFE i A6 S AR AN AR 72 H H. RF b I 7S Ik 25 SRR MK
IR RS -

Wi thisfe:

The results sho St
is issued bé&, this docué

confirmed tj?\ttp://www.agc- t.com.
CAGE No.18 C

Attestation\gtGlobal Commf ce Std. & Tech. Tel: +86-755 8358 3833 Fax: +86-75525316612 E-mail: agcO1@agc-cert.com @ 4000892118
& N Add: Building 2, No.171, Meihua Road, Shangmeilin, Futian District, Shenzhen, Guangdong China

eport refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document
cannot be reproduced except in full with our prior written permission. The more details and the authenticity of the report will be




(€ g A
NS o -H

® :
\GC lacHs CNAS &
A Y el CnasLoses

W

W Fk & (Test Report)

W& %5 (Report No.): AGC00925200604-003 H#(Date): 2020/07/15 T K (Page): 12/20

M4 Appendix:

AT H MR TTEMN S aRzy oRl] FRAE
Test Item Test Method/ Instrument MDL Limit

X HHERFEELRERE X-ray Fluorescence Spectrometry (XRF)

Y Lead (Pb) 200mg/kg | <1000mg/kg
% Cadmium (Cd) 50mg/kg <100mg/kg
7K Mercury (Hg) IEC 62321-3-1:2013 / XRF 200mg/kg <1000mg/kg
544 Total Chromium 200mg/kg /

ISR Total Bromine 200mg/kg /
B4k Wet Chemistry Method

£t Lead (Pb) IEC 62321-5:2013/ ICP-OES 10mg/kg <1000mg/kg
4% Cadmium (Cd) IEC 62321-5:2013/ ICP-OES 10mg/kg <100mg/kg
& Mercury (Hg) IEC 62321-4: 2013+A1:2017/ ICP-OES 10mg/kg | <1000mg/kg
FEL&m: A ()

Non-metal IEC 62321-7-2:2017/ UV-Vis 8mg/kg <1000mg/kg

Hexavalent Chromium (Cr®")
&JE: A (™)

Metal IEC 62321-7-1:2015/ UV-Vis 0.1pg/ecm’ /
Hexavalent Chromium (Cr®")

Z IR LR (PBBs)

Polybrominated Biphenyls (PBBs)
- KK (MonoBB)
-Monobromobiphenyl (MonoBB)
- ZHIKZK(DiBB)
-Dibromobiphenyl (DiBB)

- ZIRIBA(TriBB)
-Tribromobiphenyl (TriBB)

- VORI A (TetraBB)
-Tetrabromobiphenyl (TetraBB) LT R

:Pflfbﬂr’iﬂ;‘mﬁ:fBl)(PentaBB) IEC 62321-6:2015/ GC-MS Single Sum
pheny Smg/kg <1000mg/kg

- NEIKZK (HexaBB)
-Hexabromobiphenyl (HexaBB)
- LIRIPK (HeptaBB)
-Heptabromobiphenyl (HeptaBB)
- J\IRIBEA (OctaBB)
-Octabromobiphenyl (OctaBB)

- JLIRIKA (NonaBB)
-Nonabromodiphenyl (NonaBB)
- HRIBEA (DecaBB)
-Decabromodiphenyl (DecaBB)
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A58 B TR ES JriERT R FRAE
Test Item Test Method/ Instrument MDL Limit

Z R Kk (PBDEs)
PolybrominatedDiphenylethers (PBDEs)
- IR ZKM¥(MonoBDE)
-Monobromodiphenyl ether (MonoBDE)
- ZIRZKM¥(DiBDE)
-Dibromodiphenyl ether (DiBDE)

- =R XEK(TriBDE)
-Tribromodiphenyl ether (TriBDE)

- VUIR —2K¥(TetraBDE)
-Tetrfibrorili)diphenyl ether (TetraBDE) LT R

- HLR— 2 B(FentaBDE) IEC 62321-6:2015/ GC-MS Single Sum
-Pentabromodiphenyl ether (PentaBDE) Smo/k <1000ma/k
- NI %k (HexaBDE) merke 3 gke
-Hexabromodiphenyl ether (HexaBDE)
- LR = KM (HeptaBDE)
-Heptabromodiphenyl ether (HeptaBDE)
- J\IR MK (OctaBDE)
-Octabromodiphenyl ether (OctaBDE)

- JLIR —KHi¥(NonaBDE)
-Nonabromodiphenyl ether (NonaBDE)
- TR =K (DecaBDE)
-Decabromodiphenyl ether (DecaBDE)
R R 55 T li5(DIBP)
Di-iso-butyl phthalate (DIBP)

LB — Wl — 1F T E&(DBP)

Dibutyl phthalate (DBP)

BRI TN ER(BBP)

Butylbenzyl phthalate (BBP)

PR HIIR . (2- £ CFE)EE(DEHP)
Di-(2-ethylhexyl) Phthalate (DEHP)

50mg/kg <1000mg/kg

50mg/kg <1000mg/kg

IEC 62321-8:2017/ GC-MS

50mg/kg <1000mg/kg

50mg/kg | <1000mg/kg

VERE Note:

“<” =/NF26TF Less than or equal to
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WRFRFEE (Test Flow Chart)

I N I A /i iU W et

B il 2 B PR
6+
Pb/Cd l v ©
Hg l
TCIBE/ He AR AT R 1 v v
TH OB AT B VR At e m AR BIRVE AL
A 4
it v — ‘
b .
| g AL K
v v
i Bt '
ARl i pH Y
l I B AR L
1AL/ 2K
5 gﬂ ri - ?ﬂt Kt ICP-OES /3 #1 v
AR Y R
| I T ¥
- UV-Vis il
ol ab 3 ¢
v UV-Vis 73
ICP-OES 73 #1 ¢ - ; 2
[@ 0.1pg/em™, 0.13pg/cm
y B b BRI L
£V E /AP OSEH i
£V E /AP OSEH
PG LA LR R 2 45 1F, PR CE e OSSR 7R .
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1.For Pb, Cd, Hg, Cr®*

Sample Preparation » Sample Measurement
cr®
Pb/Cd l ¢
He | |
Acid  digestion  with — Y ' ' Nonmetallic material Metal coating material
microwave/hotplate Acid digestion with ¢ ¢
¢ microwave/hotplate
Sample Boiling water extraction
Filtration ¢
pretreatment
I Filtration A
* ’ Addi
Solution Residue ¢ L 5-dioh 1lng bazid
Solution pH adjustment ,5-diphenylcarbazide
l ¢ ¢ for color development
1.Alkali Fusion/Dry CP-OES i v
Ashing _ . e ) Test with UV-Vis
. . ¢ 1,5-diphenylcarbazide
2.Acid to dissolve l
for color development
DATA ] 5
¢ Compare with 0.1pg/cm
2
\ 4
UV-Vis and 0. 13ug/cn.1
ICP-OES 7 standard solution
¢ DATA v
DATA DATA

These sample were dissolved totally by pre-conditioning method according to above flow chart (Cr®" test method
excluded)

2. PBBs, PBDEs, DBP, BBP, DEHP FDIBPHJJlliA 2 (The Test Flow Chart of PBBs, PBDEs,DBP, BBP,
DEHP and DIBP)

FE il 2 > PRE p  THEEEFAIRE
Cutting/Preparation Weigh Sample Sample solvent extraction | e WA
Concentration/ Dilution
£V E /AP OSEH 3 GC-MS 7r#r | U3 - of Extracted solution
DATA y GC-MS ) Filtration |
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R i B} B (The photo of the sample)
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